



Vestibular migraine treatment: a comprehensive practical review

Duncan Smyth,¹ Zelie Britton,¹ Louisa Murdin,^{2,3} Qadeer Arshad⁴ and Diego Kaski¹

Vestibular migraine is an underdiagnosed but increasingly recognized neurological condition that causes episodic vertigo associated with other features of migraine. It is now thought to be the most common cause of spontaneous (non-positional) episodic vertigo, affecting up to 1% of the population. A meta-analysis of preventative treatments for vestibular migraine was published in 2021, but the authors were unable to establish a preferred treatment strategy due to low quality of evidence and heterogeneity of study design and outcome reporting. Therefore, there remains a clinical need for pragmatic management guidelines specific to vestibular migraine using the available evidence. Here, we provide a practical review utilizing a systematic qualitative assessment of the evidence for abortive and preventative interventions in adults. The overall evidence base for vestibular migraine treatment is of low quality. Nevertheless, we provide practical treatment recommendations based on the available evidence and our experience to help guide clinicians treating patients with vestibular migraine. We also discuss how future clinical trials could be designed to improve the quality of evidence in this condition.

- 1 Department of Neuro-Otology, National Hospital for Neurology and Neurosurgery, London, UK
- 2 Department of Ear, Nose and Throat, Guy's and St Thomas' NHS Foundation Trust, London, UK
- 3 Ear Institute, Faculty of Brain Sciences, University College London, London, UK
- 4 Department of Neuroscience, Psychology and Behaviour, University of Leicester, Leicester, UK

Correspondence to: Dr Diego Kaski Department of Neuro-Otology National Hospital for Neurology and Neurosurgery Queen Square, London WC1N 3BG, UK E-mail: d.kaski@ucl.ac.uk

Keywords: vestibular migraine; treatment; prophylaxis; outcomes; clinical trials

Introduction

Vestibular migraine (VM) is an underdiagnosed but increasingly recognized condition that causes episodic vertigo, often accompanied by headache. A condition first clearly described by Boenheim in 1917,¹ it is now thought to be the most common cause of spontaneous (non-positional) episodic vertigo, affecting between 1% and 2.7% of the general population,^{2,3} 11% of patients in specialized dizziness clinics⁴ and 13% of patients in headache clinics.⁵ Previously known variously as 'migrainous vertigo', 'migraine-associated vertigo', 'migraine-associated dizziness', 'migraine-anxiety-associated dizziness' and 'migraine-related vestibulopathy', vestibular migraine has been accepted by the International Classification of Headache Disorders (ICHD) as the unifying term that identifies both the vestibular and migrainous symptoms.

The clinical presentation of vestibular migraine is diverse. Episodes of dizziness usually last between 5 min and 72 h, although shorter and longer episodes have been reported.⁶ Vestibular symptoms can mimic benign paroxysmal positional vertigo,⁷ and prominent auditory symptoms with overlap with Ménière's disease have been reported.^{8,9} Episodes are often, but not invariably, accompanied by other symptoms of migraine, including migrainous headache, photophobia, phonophobia and visual aura. Neurological examination is classically unremarkable, but during acute attacks

Received March 22, 2022. Revised June 18, 2022. Accepted July 01, 2022. Advance access publication July 21, 2022 © The Author(s) 2022. Published by Oxford University Press on behalf of the Guarantors of Brain.

This is an Open Access article distributed under the terms of the Creative Commons Attribution-NonCommercial License (https://creativecommons.org/licenses/by-nc/4.0/), which permits non-commercial re-use, distribution, and reproduction in any medium, provided the original work is properly cited. For commercial re-use, please contact journals.permissions@oup.com

can reveal spontaneous or positional nystagmus in the majority of patients,^{7,10-13} and some studies have reported mild abnormalities of semicircular canal function and eye movements interictally.^{7,10,14-18} The current diagnostic criteria, first proposed by Neuhauser *et al.*⁴ and ratified by the International Headache Society and the committee for the International Classification of Vestibular Disorders (ICVD) of the Bárány Society,⁶ mandate a history of migraine and the temporal overlap of vestibular and migrainous symptoms in at least 50% of episodes, and allow for the possibility of probable vestibular migraine (see Table 1). Importantly for a disease without an objective diagnostic gold standard, these criteria have been shown to be reliable on repeated assessments over a 9-year period.⁹

The pathophysiology of vestibular migraine is incompletely understood. As with migraine, there is a significant female preponderance^{4,19} for reasons not well explained. Both environmental and genetic factors are likely to be important,^{20,21} and recent familial studies have suggested possible loci of interest at 5q35,²² 11q (with reduced penetrance in men)²³ and 22q12.²⁴ One proposed mechanism for episodes is hypoperfusion of the inner ear during migrainous attacks secondary to vasospasm resulting in vertiginous symptoms, a theory that is supported by the occasional association of migraine with sudden sensorineural hearing loss²⁵ and the observation that migraine is a risk factor for stroke^{26,27}; however, cochlear symptoms are certainly not a universal feature. Alternatively, episodes may be due to sensitization and activation of the trigeminovascular system leading to release of the pro-inflammatory neuropeptides substance P and calcitonin gene-related peptide (CGRP), which has connections with brain areas associated with processing of nociceptive information as well as thalamic and vestibular-associated cortices.²⁸ Neuroimaging studies support the hypothesis that there are specific abnormalities in the structure and activity of the vestibulo-thalamo-cortical pathway in vestibular migraine.^{29,30}

Table 1 Bárány Society/International Headache Society criteria for vestibular migraine

Vestibular Migraine	Probable Vestibular Migraine
 A. At least 5 episodes with vestibular symptoms of moderate or severe intensity, lasting 5 min to 72 h B. Current or previous history of migraine with or without aura according to the International Classification of Headache Disorders (ICHD) C. One or more migraine features with at least 50% of the vestibular episodes: headache with at least two of the following characteristics: one-sided location, pulsating quality, moderate or severe pain intensity, aggravation by routine physical activity photophobia and phonophobia visual aura D. Not better accounted for by another vestibular or ICHD diagnosis 	 A. At least five episodes with vestibular symptoms of moderate or severe intensity, lasting 5 min to 72 h B. Only one of the criteria B and C for vestibular migraine is fulfilled (migraine history or migraine features during the episode) C. Not better accounted for by another vestibular or ICHD diagnosis

Due to a paucity of data on the management of vestibular migraine specifically, treatment recommendations have generally been extrapolated from studies on other forms of migraine. Pharmacological options for acute migraine include paracetamol, non-steroidal anti-inflammatory drugs (NSAIDs), antiemetics and triptans.³¹ Prophylactic treatment options include beta-blockers (propranolol, metoprolol), calcium channel blockers (for example, flunarizine), antiepileptic drugs (topiramate, sodium valproate), antidepressants (amitriptyline, nortriptyline, venlafaxine), antiserotonergic drugs (pizotifen), antihypertensives (candesartan, lisinopril) and monoclonal antibodies against CGRP (erenumab, fremanezumab, galcanezumab). Supplements (co-enzyme Q10, magnesium and riboflavin), greater occipital nerve block, botulinum toxin, external trigeminal nerve stimulation (eTNS), single transcranial magnetic stimulation and non-invasive vagus nerve stimulation (nVNS) are recommended by the British Association for the Study of Headache.³¹ Acupuncture may be helpful for some patients.³² A Cochrane review in 2015 that set out to identify effective pharmacological agents for the prevention of vestibular migraine failed to identify any completed study that met the strict inclusion criteria required for Cochrane reviews.33 A review and meta-analysis of preventive treatments for vestibular migraine was published in 2021,³⁴ but the authors were unable to establish a preferred treatment strategy due to low quality of evidence and heterogeneity of study design and outcome reporting.

As current migraine treatment guidelines are based on work that did not assess the efficacy of interventions to control vestibular symptoms, there remains a clinical need for pragmatic management guidelines specific to vestibular migraine using the available evidence. Considering this, we felt that performing another meta-analysis would not be of practical utility given such a small number of appropriate studies. Equally, a narrative review would likely include publications at risk of serious bias due to poor study quality and significant heterogeneity. Thus, while others have provided comprehensive systematic reviews and meta-analyses of vestibular migraine treatment,^{33,34} here we sought to offer a practical, clinically oriented review utilizing a systematic qualitative assessment of the evidence for each treatment option, upon which we offer treatment recommendations.

Search strategy

The initial search was performed on 24 November 2020 and the following sources were searched: Ovid AMED/Embase Classic (1947 to 2020 November 24), Embase/Emcare (1995 to present), Ovid MEDLINE (and Epub Ahead of Print, In-Process & Other Non-Indexed Citations and Daily 2015 to 24 November 2020), Scopus, Web of Science, CINAHL and the Cochrane Database of Systematic Reviews. A repeat search was performed on 6 January 2022. To account for the fact that vestibular migraine is a relatively recent term, the outdated terms 'migrainous vertigo', 'migraine-associated vertigo', 'migraine-associated dizziness', 'migraine-anxiety-associated dizziness' and 'migraine-related vestibulopathy' were included in the search strategy in addition to 'vestibular migraine'. Only studies pertaining to adults (>18 years) were included. Potentially relevant studies were selected, and reference lists for included studies were also searched to find additional studies that met the inclusion criteria. The results of the search and study selection are shown in Supplementary Fig. 1. Details of study selection and inclusion criteria and selection of outcome measures are provided in Supplementary Material.

Abortive treatment

There have been four studies on abortive treatment for an acute attack of VM, which are detailed in Supplementary Table 1. Despite their widespread use in migraine headache, there have only been two studies of triptans in VM. The first was a randomized crossover trial³⁵ that compared zolmitriptan 2.5 mg with placebo and aimed to enrol 50 patients; however, only 17 VM attacks were included in 10 patients, and thus the study did not produce any significant results. Three of eight patients receiving zolmitriptan reported improvement from moderate or severe vertigo to no or mild vertigo, compared with two of nine receiving placebo. Even fewer patients had attacks involving headache, with one of five patients receiving zolmitriptan reporting improvement in headache compared with two of five receiving placebo. A randomized controlled trial (RCT) comparing rizatriptan 10 mg with placebo for treatment of acute vestibular migraine has now been completed, with preliminary results published on ClinicalTrials.gov.³⁶ One hundred and thirty-four patients underwent treatment, having had at least two VM episodes in the preceding 12 months. Eighty-nine patients were randomized to rizatriptan (151 attacks with moderate or severe vestibular symptoms) and 45 to placebo (89 attacks with moderate or severe vestibular symptoms). Both primary outcomes were negative: for the symptom of vertigo, 48% of rizatriptan-treated episodes reduced from 'moderate/severe' to 'none/mild' at 1h compared with 56% of placebo-treated episodes (P < 0.33), and for dizziness/ unsteadiness, the corresponding figures were 19% and 12%, respectively (P < 0.18). Some symptoms but not others were found to be better with rizatriptan at 24 h, and there was also slightly higher mean patient satisfaction with rizatriptan at 48 h; however, the majority of the 18 secondary efficacy measures were also negative. Patients treated with rizatriptan reported higher rates of fatigue (49% versus 16%) and sleepiness (57% versus 24%). These studies are consistent with our clinical experience that triptans are less effective for acute vertigo attacks than headache attacks.

Various forms of neuromodulation can be used for both acute and prophylactic treatment of migraine³⁷ and two have shown initial promise in VM but require further evaluation. One small retrospective before-and-after study used nVNS in 14 patients with an acute attack of VM.³⁸ Using visual analogue scales (VAS), mean self-reported vertigo severity was 5.2 (out of 10) before treatment and 3.1 at 15 min after treatment, and mean headache severity (in the five patients with headache) was 6 before treatment and 2.4 after treatment. A similar study from the same authors used eTNS in 19 patients and found a reduction in mean VAS vertigo severity from 6.6 before treatment to 2.7 at 15 min after treatment, and a reduction in mean VAS headache severity (n = 14) from 4.8 before treatment to 1.4 after treatment.³⁹ No significant side effects were reported in either the nVNS or eTNS studies, consistent with the favourable safety profile in migraine.³⁷ The use of neuromodulation may be limited by the need for specialist equipment and training as well as cost, although the UK National Institute for Health and Care Excellence (NICE) has determined nVNS to be cost-effective in some cases of cluster headache depending on existing medication use.⁴⁰ Importantly, however, the efficacy beyond placebo effect in VM remains unproven because both studies were uncontrolled with a simple before-and-after comparison in a self-selecting group of patients (those who had chosen to attend the clinic during an acute attack). There are no data regarding sustained effects against a control and over repeated treatments.

Authors' comments

There is little evidence to support triptan use for acute VM attacks for vertigo and dizziness alone, although they are established as headache treatments. Non-invasive vagus nerve stimulation and external trigeminal nerve stimulation may reduce vertigo symptoms at 15 min post-treatment, but longer-term benefits are unknown and devices are not readily accessible.

Preventative treatment

Details of the 23 studies on prophylactic treatment are contained in Supplementary Table 2.

Pharmacological treatment

Beta-blockers

Beta-blockers are commonly used for migraine treatment, although the mechanism of action in migraine is incompletely understood.⁴¹ There were four studies of propranolol in VM and one of metoprolol. Propranolol was associated with reductions in vertigo frequency and severity using before-and-after comparisons. Doses in the studies varied: 40 mg twice daily for weight <60 kg and 60 mg twice daily for weight >60 kg,⁴² up to 80 mg twice daily,⁴³ 10 mg once daily⁴⁴ and 40 mg and 80 mg once daily (two different treatment arms).⁴⁵ A retrospective, uncontrolled study⁴² followed 38 patients prescribed propranolol 80-120 mg daily for between 6 and 32 months. Due to the variable follow-up, the authors attempted to standardize the duration of symptoms by converting symptom frequency to 1 year. The mean 'annual duration of symptoms' was 115 days before treatment and 13 days after treatment (P < 0.001); however, this was an extrapolation and likely to have been inaccurate. Mean vertigo severity (VAS 0-10) reduced from 7.52 to 1.34 (P < 0.001) and the dizziness handicap inventory (DHI), a well-validated measure of the impact of dizziness disability, reduced from 50.21 to 9.31 (P< 0.001). The vertigo symptom scale (VSS) and a quality-of-life measure (vestibular activities of daily living scale, VADL) were also lower after treatment. An unblinded RCT comparing propranolol 40-160 mg daily (n = 26) and venlafaxine 37.5–150 mg daily (n = 26) for 4 months found no significant differences between the two treatments, except that propranolol was inferior for depressive symptoms.43 A before-and-after analysis was also performed, and patients receiving propranolol showed marked reductions in mean monthly vertigo frequency (from 12.6 to 1.9, P<0.001), DHI (55.8-31.3, P<0.001), VAS vertigo severity (7.3-2.1, P<0.001) and the Beck Anxiety Inventory (BAI). Two small observational studies compared outcomes in patients receiving multiple treatments including propranolol.^{44,45} These studies found improvements in subjective measures of vertigo and headache severity from pre- to post-treatment but were underpowered to detect between-group differences. Propranolol has never been compared to a placebo (or a control group without placebo) in VM and thus some of the benefits seen in the studies could be due to this confound.

The first multicentre, double-blind RCT in VM treatment was published in 2019, comparing controlled-release metoprolol 95 mg daily with placebo over 6 months.⁴⁶ Recruitment was slower than expected, with 130 patients eventually randomized (the planned sample size was 266), meaning the planned primary per protocol end point analysis could not be completed. Mean monthly vertigo frequency decreased from 4.2 to 2.8 attacks per month between months 4 and 6 in the metoprolol group and from 4.5 to 3.1

attacks per month in the placebo group (P = 0.696). Mean monthly migraine headache days over months 4–6 were also similar between the two groups (2.4 in metoprolol group versus 2.5 in placebo group, P = 0.904). An averaged DHI remained unchanged in both groups. No superiority of metoprolol over placebo was found for any of the outcome measures. Despite participant numbers being fewer than anticipated, the confidence interval for the incidence rate ratio was narrow, indicating that a large treatment effect was not likely.

Beta-blockers were generally well-tolerated, although in two studies approximately 12% of patients discontinued medication^{43,46} compared with 7% for placebo in one of these studies.⁴⁶ One of the multiple-treatment-arm studies that used a very low daily dose of propranolol (10 mg) observed a high dropout of patients from other treatment arms, but the four patients in the propranolol group were adherent.⁴⁴ Two studies on beta-blockers did not report on side effects.^{42,45}

Authors' comments

Propranolol was seen to improve headache and vertigo severity in before-and-after studies. Beta-blockers are generally well tolerated by patients with good adherence rates and for this reason are commonly used in VM prophylaxis. However, in the most robust study of VM treatment metoprolol did not reduce vertigo frequency or dizziness handicap compared to placebo.

Calcium channel blockers

The non-selective diphenylpiperazine calcium channel blockers (flunarizine, lomerizine, cinnarizine) have been used in migraine since the 1980s.⁴⁷ This particular class has widespread pharmacodynamic effects: flunarizine and cinnarizine also antagonize H1 histamine⁴⁸ and D2 dopamine receptors,⁴⁹ and lomerizine antagonizes 5HT-2A receptors.⁵⁰ Verapamil was also used historically for migraine prophylaxis,⁵¹ although now is much more commonly used for cluster headache. Four studies looked exclusively at calcium-channel blockers and four multiple-treatment-arm studies included a calcium-channel blocker arm.

Lomerizine was examined in one retrospective uncontrolled study,⁵² where patients were treated initially with dietary advice alone, and lomerizine 10 mg daily was commenced in addition if the dietary advice was unsuccessful or had been tried previously. Treatment duration and follow-up was variable (personal correspondence with author), and there was no comparator group. Nineteen of the 22 patients treated with lomerizine reported at least 75% reduction in vertigo frequency.

Cinnarizine was examined in two studies. The first was a retrospective, uncontrolled before-and-after study of 24 patients with VM and 16 patients with migraine with brainstem aura treated with 75 mg daily for 3 months and was primarily focused on headache outcomes.⁵³ Baseline attack frequency was relatively low in comparison to other studies. For the VM patients, mean monthly vertigo frequency improved from 3.37 to 0.42 attacks per month (P < 0.001), and monthly headache frequency improved from 3.92 to 0.75 attacks per month (P < 0.001). There was also a marked reduction in mean headache duration (23.58-2.58, P < 0.001) and severity (8 to 1 on a VAS 0-10, P<0.001). The second study was a prospective observational study that followed 22 patients given a combination of cinnarizine 20 mg and diphenhydramine 40 mg, twice daily every second month (i.e. 'month on, month off') for 6 months, plus dietary and lifestyle advice (which was not explained in detail).⁵⁴ These patients were compared to a control group of 11

patients given dietary and lifestyle advice alone, without placebo. Patients had relatively mild disease (mean vertigo and headache attack frequency was less than once monthly at baseline) and patients receiving the study medication had more frequent attacks at baseline. The mean reduction in 6-monthly vertigo frequency was 3.2 attacks in the treatment group compared to 1.3 in the control group [mean difference (MD) 1.9, P = 0.143] and the mean reduction in 6-monthly headache frequency was 2.6 compared to 0.6 (MD 2.0, P = 0.10).

Flunarizine has long been proposed as a treatment for 'vestibular vertigo' of any cause, perhaps accounting for its use in VM also.⁵⁵ There were four studies of flunarizine. Lepcha and colleagues performed an open-label randomized trial of 52 patients with VM, half of whom were given flunarizine 10 mg daily for 12 weeks.⁵⁶ All patients were given 'as needed' paracetamol and betahistine and were instructed to perform vestibular exercises; however, the control group did not receive a placebo. In the post-intervention analysis, 88% of the flunarizine group compared to 52% of the control group reported having 'low vertigo frequency' (2-3 attacks or less per 3 months) as per a unique 6-point Likert scale (P = 0.01), and 88% of the flunarizine group reported a 'marked improvement' compared to 61% of the control group, using another unique scale (P = 0.046). However, the study did not report outcome measures at baseline, and multiple scale points were grouped together arbitrarily to determine 'low frequency' and 'marked improvement' and it was not clear whether adjustment to the significance level for multiple comparisons was made. There were no significant differences in headache measures between the two groups. A singleblinded quasi-randomized study systematically allocated 75 participants to either flunarizine 10 mg daily, venlafaxine 37.5 mg daily or sodium valproate 500 mg twice daily.⁵⁷ In a before-and-after analysis of the flunarizine group, there were small improvements in subjective VAS vertigo severity (6.4–5.9, P=0.03), monthly vertigo frequency (5.0-4.2 attacks per month, P=0.057) and DHI (46.6-39.8, P=0.019). Two small observational multiple-treatment-arm before-and-after studies (mentioned in 'Beta-blockers' previously) also included flunarizine.^{44,45} In one of these studies, of the four patients receiving flunarizine, two failed to attend the follow-up appointment and one was non-adherent to the medication.⁴⁴ In the other, a before-and-after analysis showed reductions in subjective measures of vertigo and headache severity in 11 patients.⁴⁵

Three patients were treated with verapamil 120 mg twice daily in a retrospective multiple-arm study.⁵⁸ The treatment duration of verapamil-treated patients was unclear. On average, DHI reduced by a small amount (9.3 points) from pre- to post-treatment in the three patients.

In summary, lomerizine 10 mg daily⁵² and cinnarizine 75 mg daily⁵³ were reported to reduce headache and vertigo severity and frequency, but when lower doses of cinnarizine (40 mg daily) were compared to a control group, no difference was seen.⁵⁴ Flunarizine 10 mg daily was reported to reduce vertigo severity,^{45,56,57} vertigo frequency,⁵⁶ DHI⁵⁷ and headache severity.⁴⁵ While the study by Lepcha and colleagues had some methodological issues, it did contain a control group (without placebo),⁵⁶ meaning that the evidence for flunarizine is slightly stronger than for other VM treatments. However, calcium channel blockers had a higher rate of reported adverse effects than beta-blockers in the majority of studies: 24% of patients experienced side effects compared with 9% in the control group in one study,⁵⁶ and 27% experienced side effects in another.57 The rate of side effects reported with cinnarizine were 22.5%⁵³ and between 32 and 68% (unclear reporting).⁵⁴ Side effects commonly reported included dry mouth, blurred vision, somnolence, weight gain, nausea and acne. There were no reports of drug-induced parkinsonism, although study durations were typically short (3–6 months) and this remains a concern with long-term use. It is possible that the benefit of this group of calcium-channel blockers in VM is at least partly attributable to their antihistaminergic (flunarizine, cinnarizine) or antiserotonergic (lomerizine) effects. Importantly, flunarizine may take up to 8 weeks to reach a steady state in plasma, indicating that studies may not have allowed sufficient time for maximal effect to be seen.

Authors' comments

There is some evidence that flunarizine reduces vertigo attack frequency and severity in VM. Cinnarizine and lomerizine may also be of benefit in VM, although the evidence for these is less than for flunarizine. These drugs commonly cause side effects; however, discontinuation rates are low. There is no evidence to support verapamil use in VM.

Antiepileptic drugs

There were studies of lamotrigine, topiramate and sodium valproate in VM. Vestibular symptoms in VM were thought to be a form of migraine aura in previous pathophysiological models,¹⁴ which led to some interest in lamotrigine for VM prophylaxis due to its role in treatment of migraine aura, which may be mediated through inhibition of cortical spreading depression.⁵⁹ There has been one small retrospective, uncontrolled before-and-after study of lamotrigine, where 19 patients received 100 mg daily for between 3 and 4 months.⁶⁰ Mean vertigo frequency reduced from 18.2 to 5.4 attacks per month (P < 0.001) and monthly headache frequency reduced from 8.7 to 4.4 (reported as 'not significant') over the course of the study. No side effects were reported by the participants, which is concordant with our clinical experience that lamotrigine is generally well-tolerated.

Sodium valproate is an established preventative treatment for migraine headache⁶¹ and acts on multiple neurotransmitters that may have relevance in migraine.⁴¹ It has only been examined in multiple-arm studies in VM. In one study, 25 patients receiving sodium valproate 500 mg twice daily were compared to groups of the same size receiving flunarizine and venlafaxine.⁵⁷ A before-and-after analysis of the sodium valproate group found that monthly vertigo frequency improved from 5.1 to 2.4 attacks per month (P < 0.05) and there was also an improvement in DHI (46.8–38.6, P = 0.02), although a VAS for vertigo symptoms was similar pre- and post-treatment (5.8-5.3, P = 0.27). Sixteen percent of patients reported non-serious side effects (nausea, insomnia, palpitations, lethargy and indigestion). Sodium valproate can cause weight gain, a reason why many patients may choose to avoid or stop the drug. Moreover, sodium valproate is known to be teratogenic,⁶² and appropriate caution must accordingly be used when prescribing to young women, although not all studies of valproate in VM have excluded women of childbearing age.57

Like sodium valproate, topiramate has multiple mechanisms of action which may contribute to its antimigraine effect.⁴¹ In VM it was examined in an unblinded trial of 30 patients, where participants were randomized into high dose (50 mg twice daily) and low dose (25 mg twice daily) groups for 24 weeks.⁶³ While purporting to be a randomized trial, the primary aim of the study was to compare vertigo and headache outcome measures before and after topiramate treatment. The before-and-after analysis for the combined group found a reduction in mean monthly vertigo frequency (8.1–2.3 attacks per month, P < 0.01), mean headache frequency

(5.2–2 attacks per month, P<0.01) as well as vertigo severity (77.6– 22.3 on a 0-100 VAS, P < 0.01) and headache severity (62.6-27, P <0.01). No difference was found between the high- and low-dose groups for these outcome measures. However, the higher dose was associated with greater side effects, with 27% of patients on 50 mg twice daily discontinuing treatment early compared with no patients on 25 mg twice daily. Rates of side effects overall were higher with topiramate than with lamotrigine or sodium valproate, with 63% reporting paraesthesia and 47% reporting reduced appetite (which is sometimes welcomed by patients). A retrospective multiple-arm study by Dornhoffer et al.⁵⁸ included 13 patients who were treated with topiramate 50 mg twice daily, with variable treatment duration and follow-up. The main aim of the study was to identify patient factors influencing response to therapy; however, it also reported the change in DHI for individual treatments. In topiramate patients, mean DHI improved by 18.1 points from pre- to post-treatment, which was reported as not statistically significant; however, it was likely underpowered to detect a difference. The majority of patients also underwent vestibular rehabilitation and some patients were treated with more than one prophylactic medication; however, the authors did not report how many patients on topiramate received additional medication, nor did they report the outcomes of 'non-compliant' patients or information on side effects. Two further multiple-arm studies included small numbers of patients treated with topiramate, and similar to other medications included in these studies, selfreported measures of vertigo and headache severity were found to be improved post-treatment compared to pre-treatment.^{44,45}

Similar to a number of other treatments, there have not been any studies comparing antiepileptics to placebo or another control group in VM, making it difficult to definitively attribute improvements to the active treatments.

Authors' comments

Lamotrigine and sodium valproate may reduce vertigo frequency, and topiramate may reduce severity and frequency of vertigo and headache in VM, although the studies were of low quality. Topiramate is associated with a high rate of adverse effects, particularly at doses of 50 mg twice daily and above. The use of sodium valproate and topiramate in women of childbearing age is limited by teratogenicity.

Acetazolamide

Acetazolamide is used in familial hemiplegic migraine and episodic ataxia, where its mechanism of action is uncertain,⁶⁴ but it is not a standard treatment for typical migraine. It was examined in one dedicated study and one multiple-treatment-arm study in VM. The first study was a retrospective before-and-after analysis of 50 patients prescribed acetazolamide 250 mg twice daily.⁶⁵ After treatment, there was an improvement in mean monthly vertigo frequency (3.9–1.4 attacks per month, P < 0.01), monthly headache frequency (5.6-2.3 attacks per month, P < 0.01) as well as VAS vertigo severity (5.6–2.3, P<0.01) and headache severity (6.3–4.0, P< 0.01). However, there was a high rate of side effects (87% experienced paraesthesia) and the analysis did not include the 22% of patients who either discontinued treatment within 1 month or were lost to follow-up. In the multiple-treatment-arm study, 11 patients were allocated acetazolamide (250 mg daily); however, there was also a high discontinuation rate: only five could be analysed as two did not attend follow-up and four were non-adherent to the medication.44

Authors' comments

While acetazolamide has been associated with improvements in vertigo and headache measures in a before-and-after study, it is often poorly tolerated and associated with high rates of treatment discontinuation.

Tricyclics and serotonin–noradrenaline reuptake inhibitors

Despite being one of the more commonly used preventative treatments for migraine headache, there have been no dedicated studies of antidepressant medications in VM, and they have only been examined in small multiple-treatment-arm studies. Amitriptyline and other tricyclics, and venlafaxine, are thought to modulate endogenous pain mechanisms by inhibiting reuptake of serotonin and noradrenaline.⁴¹ There were two studies involving amitriptyline, one of nortriptyline and three of venlafaxine.

A retrospective before-and-after analysis of 13 patients treated with amitriptyline 25 mg daily found post-treatment improvements in vestibular symptoms (VAS 6.4-2.6, P=0.001) and headache symptoms (VAS 7.5-2.8, P<0.001) after 3 months.45 In a second study amitriptyline 10 mg daily was given for 5 weeks in 24 patients, and despite the low dose and short duration of treatment there were reductions in mean monthly vertigo frequency (17.5-5.4, no significance testing reported) and subjective vertigo and headache symptoms on a VAS.⁴⁴ Side effects were common despite the low dose of 10 mg daily: xerostomia was reported in 67% and daytime somnolence in 61%. The rate of loss to follow-up and treatment non-adherence was also high in this study (only 16 of 24 patients were analysed), although this was also seen with other treatments and may thus be better explained by methodological issues rather than amitriptyline being less well tolerated than other medications.44

The aforementioned study by Dornhoffer et al.⁵⁸ included 18 patients treated with nortriptyline 20–50 mg daily and 17 patients treated with venlafaxine 37.5-75 mg daily. As discussed earlier, treatment duration was variable, some patients were treated with additional medications or vestibular rehabilitation and only patients who were compliant with medication were analysed. Mean DHI reduced by 16.8 points in the nortriptyline patients and 26.0 points in the venlafaxine patients (both reported as not statistically significant). Venlafaxine 37.5-150 mg daily was compared with propranolol 40–160 mg daily in an unblinded RCT of 64 patients.⁴³ The Beck Depression Inventory (BDI) improved to a greater degree with venlafaxine (P = 0.002); however, there were no significant differences between the two groups for the BAI or vertigo outcome measures. A before-and-after analysis of the venlafaxine group showed improvements in mean monthly vertigo frequency (12.2-2.6, P < 0.001), DHI (50.9-19.9, P<0.001) and subjective vertigo severity (VAS 7.9–1.8, P < 0.01) after 4 months, similar to the improvements seen with propranolol. In another study, 75 patients were systematically allocated 3 months of treatment with low-dose (37.5 mg daily) venlafaxine, flunarizine (10 mg daily) or sodium valproate (500 mg twice daily).⁵⁷ A before-and-after analysis of the venlafaxine group showed a reduction in mean monthly vertigo frequency (5.8-3.1, P=0), VAS vertigo severity (6.0-3.8, P=0) and total DHI (41.7–31.3, P = 0.001) after treatment. Like the previous study which found superiority of venlafaxine for depressive symptoms, the emotional domain of the DHI improved to a greater degree with venlafaxine compared to the other treatments (P < 0.05). Tolerability of venlafaxine was comparable to the other treatments:

discontinuation rate was 13% with venlafaxine and 12% with propranolol in one study⁴³ and 22% of patients reported side effects (with none discontinuing treatment) in the other, which was similar to the other medications.⁵⁷ It should be noted that a withdrawal syndrome with venlafaxine can complicate its use clinically.⁶⁶

Authors' comments

Amitriptyline and venlafaxine may reduce vertigo severity and frequency to a similar degree as other medications, although like the majority of other treatments the evidence is primarily taken from before-and-after analyses. Venlafaxine is likely to have additional benefits in VM patients with concurrent low mood.

Botulinum toxin

Botulinum toxin A can be effective in chronic migraine⁶⁷ and has recently been used in three studies of VM. A retrospective review of 22 female patients who met VM criteria and received onabotulinum toxin A (155 units to 31 sites) found marked improvements both in mean migraine disability assessment score (MIDAS, 50.9-13.2, P<0.001) and DHI (59.5-8.8, P<0.001) 3 months after treatment.68 Mean VAS for vertigo also improved to a large degree (8.8-0.4, P < 0.001) as did VM attack frequency (10.5-0.4 attacks per month, P < 0.001), although the methods for determining attack frequency were not stated, nor was it clear how many attacks involved vestibular symptoms and how many involved headache. Additionally, the retrospective nature of the study and lack of comparator group mean it is highly subject to bias. Another study prospectively investigated the same dose of botulinum toxin A (formulation not stated), and 74 patients with VM were recruited, started on oral preventative medication (propranolol 20-80 mg daily, flunarizine 10 mg daily or amitriptyline 25-75 mg daily) and offered botulinum toxin.⁶⁹ All patients with VM were considered for inclusion (rather than only those refractory to treatment), and the choice of whether to give botulinum toxin or not was made by the patient. Fourteen patients were excluded due to medication intolerance or failure to attend visits and 60 patients completed the study, of whom 30 received botulinum toxin. After 3 months, while mean DHI in the botulinum toxin group reduced from 63.6 to 22.7, similar improvements were seen in the group not receiving botulinum toxin (58.2-20.5) and no significant difference was found (MD 3.2, P = 0.466). Mean monthly vertigo frequency reduced from 6.0 to 1.1 in the group receiving botulinum toxin and from 4.9 to 1.5 in the group not receiving botulinum toxin, and while this was said to be a statistically significant finding (MD 1.5, P = 0.003), the higher frequency at baseline in the botulinum toxin group makes it difficult to draw conclusions from this. Migraine disability as measured by the MIDAS score improved to a greater degree in the botulinum toxin group (MD 9.5, P<0.001), consistent with the known effect of this treatment for migraine headache. No serious side effects were seen, with 20% reporting pain at injection sites.⁶⁹ Finally, in a retrospective multiple-arm study, five patients with VM and prominent headache (more than 15 headaches per month) who had failed prophylactic medication received botulinum toxin (155 units to 31 sites).⁵⁸ In these five patients, mean DHI scores were essentially unchanged from pre- to post-treatment (mean reduction of 3.6 points).

Botulinum toxin is likely to be more effective for headache than vestibular symptoms in VM, with no clear benefit for vestibular outcomes seen when given in addition to preventative medication in a non-randomized study. While a beneficial effect on vestibular symptoms is still possible, this requires further research.

Physical therapy

Vestibular rehabilitation is a form of physical therapy that includes strengthening exercises, habituation exercises, canalith repositioning manoeuvres, gait retraining and sensory re-weighting tasks. It has been used in VM and other vestibular disorders with the aim of improving symptoms and function and addressing complicating conditions like persistent postural-perceptual dizziness (PPPD) or if migraine symptoms become chronic with incomplete respite between episodes. Like most of the pharmacological treatments, the evidence for vestibular rehabilitation in VM is primarily taken from before-and-after studies. There was one unblinded quasi-RCT which aimed to compare vestibular rehabilitation with pharmacological therapy, where 60 patients were systematically allocated into three groups: vestibular rehabilitation, pharmacological therapy (mainly propranolol but full information not given) and vestibular rehabilitation/pharmacological therapy combined.⁷⁰ Vestibular rehabilitation consisted of eight home sessions conducted weekly followed by home exercises twice daily for 6 months. Twenty-two percent of participants were lost to follow-up and therefore were not included in the analysis. In a before-and-after analysis of patients receiving vestibular rehabilitation alone, monthly vertigo frequency reduced from a median of 15 to 0 attacks per month (P < 0.001) and monthly headache frequency reduced from a median of seven to four attacks per month (P < 0.001). Subjective vertigo and headache severity (measured with VAS), DHI and the Activities-specific Balance Confidence Scale (ABC) also reduced after treatment, indicating reduced disability and increased confidence. There were a large number of outcome measures and the between-group comparisons were not fully reported. Vestibular rehabilitation alone or in combination with pharmacological therapy was superior to pharmacological therapy alone at reducing vertigo attack severity and duration. In contrast, pharmacological therapy alone or in combination with vestibular rehabilitation was superior to vestibular rehabilitation alone at reducing headache frequency and severity. Vitkovic and colleagues⁷¹ performed an uncontrolled prospective before-and-after study where 23 patients with VM and 17 patients with other causes of dizziness performed home exercises for 15 min, three times daily for at least 9 weeks, with the option to continue for up to 6 months if desired. Patients with VM were limited in their activities of daily living and those with only spontaneous vertigo were excluded. Missing data were dealt with by imputation and the amount of missing data was not stated. Over the 6 months, there was improvement in mean DHI and ABC in VM patients, with most improvement occurring by 9 weeks. There were small improvements in anxiety symptoms, although in contrast to the DHI and ABC, the majority of the improvement in anxiety occurred later (between 9 weeks and 6 months). Measures of balance and sway were also found to be better after the treatment. Both patients taking preventative medication and those not taking medication improved over the duration of the study, indicating that vestibular rehabilitation may be beneficial as additional therapy in refractory patients. Another prospective uncontrolled before-and-after study included 28 patients with VM and 223 dizzy patients with tension headache or no headache.⁷² Patients underwent a 5-day hospital admission to teach exercises, which were then performed at home for 30 min, 3 times daily for 4 months and were assessed after 1 and 4 months.

Significance testing was not reported separately for VM patients for a number of outcome measures, and the study used a unique 9-point scale to assess symptom frequency. In VM patients, mean vertigo frequency reduced from approximately four to six times per week to approximately once per week, and mean headache frequency reduced from approximately two to six times per week to one to three times per week. Mean DHI score, headache severity [measured with the Headache Impact Test-6 (HIT-6)] and anxiety and depression symptoms [measured with the Hospital Anxiety and Depression Scale (HADS)] also improved during the therapy. For all outcome measures the majority of the improvement occurred within the first month. A small prospective study assessed the levels of pro-inflammatory mediators in 15 patients with VM before and after a vestibular rehabilitation exercise programme, which involved head movement, strengthening and balance exercises for 20 min, three times per day for 6 weeks.⁷³ The study also assessed clinical outcomes and found that mean monthly vestibular migraine attacks (10.6-5.3, P < 0.001) and subjective dizziness intensity (9.3-7.4, P < 0.001) both decreased after the programme. Liu and colleagues⁷⁴ performed a prospective uncontrolled before-andafter study of 19 participants with VM, who were asked to perform head movement and balance exercises at home for 10 min, twice per day for 4 weeks. The main aim was to examine the effect of vestibular rehabilitation on functional MRI although clinical measures were also reported. The article did not report the results of five patients who did not complete the study. DHI, Hamilton Anxiety Rating Scale (HAMA) and the role physical and role emotional domains of the Short Form-36 (SF-36) quality of life measure improved after the treatment period. The Hamilton Depression Rating Scale (HAMD) improved, but this was not statistically significant (P =0.064). Thirty patients with refractory VM and 30 patients with other vestibular disorders were analysed in a retrospective study where subjects underwent physiotherapist-supervised sessions involving static exercises, dynamic exercises and dynamic posturography three times weekly for 6 weeks.⁷⁵ Using a non-validated 7-point Likert scale, vertigo frequency in VM patients was approximately two to three times per week and headache frequency was approximately four to six times per week at baseline, and both of these reduced to less than once per week after the therapy (P reported as <0.05 for both). There were also marked improvements in DHI, VADL and measures of balance determined by dynamic computerized posturography. Finally, in the study by Dornhoffer et al.,⁵⁸ 29 patients began a tailored vestibular rehabilitation programme in addition to receiving prophylactic medication. The 20 patients who continued with the programme had a greater improvement in DHI following treatment (mean reduction of 24.5 points compared to 16.5 points for all 29 patients), although change in DHI and compliance with the programme were not significantly correlated (P = 0.243).

Overall, vestibular rehabilitation is consistently associated with improvement in VM, particularly for balance, degree of disability and vertigo symptoms, including in patients refractory to medical treatment.^{71,72,75} The majority of improvement occurred early in therapy.^{71,72} There were also overall improvements in measures of headache^{70,72,75} and anxiety and depression^{71,72,74} in several studies, although in our experience a subset of patients who receive vestibular rehabilitation report a worsening of headaches (and dizziness symptoms), particularly in the early stages of the therapy. Nearly all the evidence was from before-and-after analyses, noting the challenges of performing controlled studies of physical therapies. The specifics of the particular rehabilitation regimens are described in various detail in the original papers and are beyond the

scope of this review. While there are no particular adverse effects from vestibular rehabilitation, dropout rates may be high^{70,74,76} as positive feedback, support and particularly motivation for unsupervised programmes may be lacking. It is thus important to ensure patients have appropriate follow-up and to institute alternative treatment if necessary.

Authors' comments

Vestibular rehabilitation is safe and may improve vertigo symptoms, level of function, headache and anxiety and depression symptoms in some patients with VM, especially where symptoms have become chronic with incomplete resolution, or there is associated PPPD. We would suggest that the patients that are most likely to benefit are those who are able to tolerate some degree of 'reallife' self and external motion (i.e. moderate rather than severe symptom load) and patients who are unable or unwilling to try preventative medications.

Lifestyle, dietary and complementary measures

Potentially avoidable triggers are commonly cited by migraineurs⁷⁷ and thus lifestyle measures are recommended by most guidelines for treatment of migraine headache. One dedicated study assessed a lifestyle intervention in 41 patients with VM who were not on preventative medication.⁷⁸ Patients were given written information, which included advice to eat regular meals, information on possible dietary triggers, tips to improve sleep and an exercise programme. Of the patients who completed the study, there were significant reductions in mean DHI (45.8-30.1, P < 0.0001) and the headache disability inventory (HDI) (43.1-29.6, P<0.0001) at a mean follow-up of 105 days; however, this did not include the 32% of patients who were not analysed mainly due to requesting pharmacological treatment or not attending follow-up, meaning that the true effect size is likely to be lower. Patients were more compliant with avoidance of dietary triggers than the other lifestyle advice; however, improvement in sleep was most closely correlated with improvement in outcomes.

In addition, multiple studies gave dietary and lifestyle advice as co-interventions and two studies assessed the effects of such advice. A retrospective study mainly focused on lomerizine for vestibular migraine prevention also examined the role of diet.⁵² All patients were initially treated with dietary advice alone, which included advice to avoid 'food such as aged cheese, processed meat and certain red wines'. If dietary change had been tried previously or was unsuccessful, lomerizine or a different medication was commenced. The article did not state how long dietary advice was trialled for before medication was started. Four of 33 patients (12%) were reported to have complete resolution of symptoms with diet alone. In a study comparing cinnarizine plus diphenhydramine plus dietary/lifestyle advice with dietary/lifestyle advice alone,⁵⁴ 6-monthly vertigo frequency reduced from a mean of 3.5 to 2.2 in the 11 patients receiving the conservative measures (P=0.005). Six-monthly headache frequency reduced from a mean of 2.6 to 2.0 (P = 0.06). The specific dietary and lifestyle advice given was not explained in detail.

Authors' comments

While the evidence is limited, there may be a role for lifestyle intervention in VM, including regular exercise, sleep advice and avoidance of fasting and potential dietary triggers.

My patient has VM—what should I do?

The evidence from studies included in this review is of almost universally low quality, making interpretation complex; however, this does not necessarily imply lack of treatment effect. Treatment recommendations (Box 1) summarize the available evidence both in terms of efficacy but also side-effect profile. It seems prudent to highlight that, as for any condition, one should not treat 'vestibular migraine' but rather the patient, and thus an individualized approach may be necessary, considering both the clinical and demographic features, but also psychological variables that commonly coexist in this (and any other) chronic disorder. The sometimes violent and almost always disconcerting and incapacitating loss of control that is associated with unpredictable vertiginous attacks renders this latter point of particular importance. Such an individualized treatment approach that nevertheless utilizes available evidence to fit the particular person can maximize patient acceptance of treatment as well as the chance of a positive response. Examples of real-life scenarios are given in Box 2 and Box 3.

Abortive treatment

There is insufficient evidence to recommend any specific pharmacological therapy for the termination of acute vertigo attacks in VM. Neuromodulation (eTNS and VNS) may be of benefit in some patients but requires further confirmation in placebo-controlled studies. The use of so-called 'vestibular sedatives' (e.g. prochlorperazine, cyclizine, cinnarizine) is widespread across dizziness syndromes and may be of benefit in patients with VM with coexistent motion sickness or nausea,⁷⁹ although there is no specific evidence for these agents in VM. It is important to avoid taking these medications more than 10 days per month, because regular use can cause patients to become sensitized to their effects and there is also a risk of withdrawal.⁸⁰ Similarly, it is important to avoid taking analgesics or triptans more than 10 days per month due to the risk of analgesic-overuse headache.

Preventative treatment

No one pharmacological therapy has been shown to be clearly superior to another for VM prophylaxis. All before-and-after studies demonstrated clinical improvement, with no serious and usually low rates of adverse effects reported. Where studies involved multiple treatment arms, there was no clear superiority of one agent over another. The American Headache Society recommends starting preventative medication in patients with at least three to six (depending on severity) migraine headaches per month,⁸¹ and while no such recommendations exist for VM, given the relative lack of abortive treatment options, a lower threshold may be applied, in discussion with the patient. In general, medications should be started at a low dose and slowly titrated up to response: this principle was demonstrated in the study of topiramate where higher-dose treatment with was associated with increased side effects and medication discontinuation.⁶³ In patients who fail a medication, we typically treat with one drug at a time to minimize adverse effects, although some authors have advocated using polytherapy.58,82

The main preventative treatment options include flunarizine, propranolol, tricyclics, sodium valproate, low-dose topiramate (25 mg twice daily) and venlafaxine, which have all shown benefit in before-and-after analyses in VM and are established treatments for migraine headache.

Box 1 Treatment options for management of vestibular migraine based on efficacy and side-effect profile data

All patients

Lifestyle advice-discuss sleep, exercise, stress, avoidance of fasting, potential dietary triggers, alcohol, caffeine

Abortive treatment—use less than 10 days per month

- (a) Simple analgesics/NSAIDs/triptans for headache
- (b) Vestibular sedatives (cyclizine, prochlorperazine, cinnarizine) for vertigo
- (c) Consider prochlorperazine, cyclizine, cinnarizine, or domperidone for nausea

Preventative treatment-best efficacy evidence and lower rates of serious unwanted effects

- (a) Tricyclics (amitriptyline, nortriptyline)—consider if comorbid pain or insomnia. Start 10 mg at night and titrate up in 10 mg increments every 1–2 weeks. Usual dose range 10–150 mg at night. Lower doses are often effective for VM symptoms; higher doses (≥75 mg) may benefit patients with anxiety/depression, although in our experience patients with VM rarely tolerate this much.
- (b) Propranolol—generally well-tolerated in studies. Avoid in asthma, bradycardia, hypotension, and use with caution in type 1 diabetes mellitus.
- Start at 20 mg twice daily and titrate up every 1–2 weeks by 20–40 mg twice daily. Usual dose range 20–80 mg twice daily. (c) Flunarizine—consider if comorbid insomnia. Many patients report side effects (e.g. somnolence, weight gain) but rates of
- discontinuation are low. Need long-term monitoring to check for parkinsonism, so use with caution in elderly. Start at 10 mg at night (no need for dose titration) in younger patients, or 5 mg at night in older patients (>65 years).

Preventative treatment—evidence of efficacy but risk of more serious unwanted effects

- (a) Topiramate—consider in obese patients. Avoid in underweight patients, women of childbearing potential (unless on reliable contraception) and those with uncontrolled low mood (risk of depressive symptoms/suicidality).
 Start at 25 mg at night and slowly titrate up by 25 mg every 2 weeks as effective/tolerated. Often poorly tolerated at higher doses. Usual dose range 25–100 mg twice daily.
- (b) Sodium valproate—avoid in obese patients. Contraindicated in women of childbearing potential. Start at 200 mg twice daily and titrate up by 200–400 mg every 1–2 weeks. Usual dose range 200–1000 mg twice daily.
- (c) Venlafaxine—consider if comorbid low mood. Note: can raise blood pressure and risk of withdrawal syndrome—essential to counsel patients to avoid sudden cessation.

Start at 37.5 mg daily and titrate up by 37.5–75 mg every 2–4 weeks. Usual dose range 37.5–225 mg daily.

Preventative treatment—limited efficacy evidence in VM—could be considered if failure of multiple other options

(a) Lamotrigine—generally well tolerated. Very slow titration needed due to risk of rash/Stevens–Johnson syndrome. Note interaction with sodium valproate.

Start at 12.5 mg daily (in patients not on sodium valproate). See British National Formulary (https://bnf.nice.org.uk/drug/lamotrigine. html) for titration instructions. Usual dose range 50–100 mg twice daily.

(b) Candesartan—safe and well-tolerated. Consider if comorbid hypertension, although caution needed with respect to renal artery stenosis. No studies in VM.

Start at 2 mg daily and titrate up by 2–4 mg every 4 weeks. Usual dose range 2–16 mg daily.

(c) Nutraceuticals (riboflavin/coenzyme Q10/magnesium)—safe and well-tolerated. May be used separately or in combination. Useful in patients desiring 'natural' treatment. No studies in VM.

Dose riboflavin 400 mg daily, coenzyme-Q10 150 mg daily, magnesium 400-600 mg daily (no need for dose titration).

(d) Botulinum toxin A—likely to be more effective for headache than vestibular symptoms. Could be considered as a last resort in very refractory patients if available, if they have prominent headache and if other treatments have failed. Not funded for vestibular migraine in the UK.

Preventative treatments currently undergoing evaluation

Calcitonin gene-related peptide (CGRP) inhibitors Acupuncture

Vestibular rehabilitation

Consider in patients refractory or intolerant of pharmacological treatment and in patients desiring a non-pharmacological approach. Particularly useful if attacks are very frequent, concurrent persistent postural-perceptual dizziness (PPPD) or disabling avoidance behaviours. Availability and expertise may be limited in some centres so consider referring to tertiary centre.

Flunarizine 10 mg daily is the only treatment that has demonstrated benefit (for vertigo frequency and symptom severity) compared to a control group, albeit without a placebo and in a study with significant methodological flaws.⁵⁶ While not meeting criteria for inclusion in this review, a service evaluation of flunarizine use at our institution found that 90% of patients experienced symptomatic improvement, and although side effects were common (reported by 50%), most patients felt that these were outweighed by the clinical benefit.⁸³ In our experience flunarizine is generally well tolerated; however, we recommend that patients receive long-term

Box 2 Vestibular migraine representative case history 1

Case history:

A 54-year-old female has had pulsating headaches approximately every 1–2 months since the age of 14 years, which improve if she lies in a dark room. She has no relevant comorbidities. About 2 years ago, the headaches became longer lasting (6–24 h) and more frequent (approximately weekly). Around the same time, she started to experience a 'swaying' sensation with the majority of headaches, sometimes preceding the headache but other times starting after the headache is established and lasting around 2–3 h. During these episodes she feels unsteady and often holds on to the wall when walking. She is also having occasional episodes of the swaying sensation without headache, although she still feels better in a dark room during these. She has been under significant stress and has been sleeping poorly, often taking several hours to get off to sleep. Her GP started her on propranolol for the headaches, as she had responded to this in her 30s during a period of increased headache severity. He also started her on betahistine to treat vertigo. Despite taking the prescribed treatments for 6 months and titrating propranolol up to 80 mg twice daily, she has not improved, and the vertigo episodes have become more frequent.

Analysis and management:

This patient presents a typical history and meets the Bárány Society criteria for definite vestibular migraine. Patients with vertigo are often prescribed betahistine (an H3-agonist); however, there is no role for this in vestibular migraine. It was reasonable to trial propranolol as her migraine responded to this in the past and she has trialled a reasonable dose for a good length of time.

In this case, propranolol was weaned and stopped and amitriptyline was started, chosen due to poor sleep. She also acknowledged the stressors in her life and self-referred to counselling. The dose of amitriptyline was slowly increased to 60 mg nightly—she found 60 mg caused excessive sedation; however, she tolerated 50 mg well. Six weeks after returning to 50 mg she was reviewed and had only had one further headache, which was not associated with vertigo. She was no longer having difficulty sleeping and her sense of well-being was much improved.

Learning points:

- · Choose preventative medications based on comorbidities/patient profile
- Look for and address any triggers (e.g. sleep, stress, mood)

Box 3 Vestibular migraine representative case history 2

Case history:

A 30-year-old female with a history of well-controlled asthma has had migraine headaches preceded by visual aura since age 18. These are only occasional but are severe and long-lasting (up to 48 h) and associated with vomiting and the need to be in a dark room. At age 27 she developed episodes of rotational vertigo of gradual onset, lasting hours at a time. The vertigo episodes were initially infrequent but by age 29 they were occurring 2–3 times per month. She does not have concurrent headache, hearing loss or tinnitus during the episodes, but recalls that during two of them she needed to be in a dark room and that noise from the street bothered her. She was referred to a neurologist and underwent a full neurological examination, MRI of the head, pure tone audiogram and bithermal caloric testing, which were all normal. She declined amitriptyline and was started on topiramate for probable vestibular migraine. She commenced 25 mg at night but experienced brain fog which interfered with her work, so stopped the medication. She was then started on flunarizine 5 mg at night which she found helpful—the episodes of vertigo reduced to monthly and were shorter duration. Six months later she is reviewed in clinic—she has gained 5 kg, which is affecting her self-esteem and making her feel anxious. The vertigo episodes have also become more frequent again and she says she feels worse than ever and is 'dizzy all the time'. She is noted to walk gingerly and holds onto the wall and is careful about moving her head. She is on long-term sick leave from her job and avoids seeing her friends as she is fearful of having vertigo.

Analysis and management:

This patient has episodic vertigo without headache, which requires careful evaluation. The normal examination and work-up has essentially excluded other conditions and she meets criteria for probable vestibular migraine. She initially responded to flunarizine; however, she developed weight gain and her symptoms worsened despite treatment. She has avoidant behaviour and is now markedly disabled.

She was referred for vestibular rehabilitation and began a physiotherapist-supervised programme focused on balance, conditioning and confidence. Three months later she was reviewed in clinic again—she still had episodes of vertigo every few weeks, but her gait was better and she had returned to work part-time. At her next review a further 3 months later, she had only had one further episode of vertigo and her gait had normalized. She was able to work full-time and was no longer avoiding social situations.

Learning point:

Vestibular rehabilitation is a good option for patients refractory to pharmacological therapy. It is especially useful in patients with chronic symptoms and where symptoms are impacting upon emotional and/or social well-being.

Treatment of vestibular migraine

monitoring due to the risk of parkinsonism with prolonged use.⁸⁴ Propranolol is also generally well-tolerated, and while there are no randomized studies, there are a number of supportive observational studies and we have certainly found it to be useful in some patients with VM. Amitriptyline was found to be beneficial in two before-and-after studies. While the small study involving nortriptyline did not find a statistically significant reduction in DHI,⁵⁸ a number of studies not meeting criteria for inclusion in the review have reported some benefit,^{85,86} and our experience is that nortriptyline is of similar effectiveness to amitriptyline and can also be used. Tricyclics may be useful in VM patients with comorbid insomnia even at low doses (10-25 mg daily); if used at higher doses they may also benefit patients with comorbid depression or anxiety, although high doses may lead to increased side effects. Sodium valproate may be effective in some patients; however, it can cause weight gain and is essentially contraindicated in women of childbearing potential, which significantly limits its use in the VM population. Topiramate, like other newer antiepileptic medications (e.g. levetiracetam and tiagabine), has been associated with a high frequency of depressive symptoms in clinical trials and may also increase the risk of self-harm or suicidal behaviour,⁸⁷ thus should be used with caution in those with low mood or a history of depression. Topiramate is also teratogenic and should be avoided in women of childbearing age unless using reliable contraception. It may, however, be a good option in obese patients, as it can cause weight loss. Venlafaxine may be a good option if low mood is a significant comorbidity; however, it carries a risk of a withdrawal syndrome and patients should be counselled appropriately. Hypertension is another recognized side effect of venlafaxine therapy that appears to be dose-dependent, but its incidence tends to be low and the effect on blood pressure relatively weak,^{88,89} although a case of hypertensive encephalopathy following venlafaxine has been reported.⁹⁰ Lamotrigine is not a standard treatment for migraine and there has only been one very small study in VM,⁶⁰ thus we recommend that it is considered only in patients who have failed multiple other options. In refractory patients the angiotensin receptor blocker candesartan or nutraceuticals (riboflavin, magnesium and coenzyme-Q10 alone or in combination) can be considered, although there are no studies in VM—this is justified by the fact that these treatments are well-tolerated, low risk and have evidence for benefit in migraine headache.^{91–94} The evidence for botulinum toxin to treat vestibular symptoms is currently very limited and somewhat conflicting, thus currently best suited to VM patients with prominent headache, as from the current evidence it appears to be less effective for vestibular symptoms.⁶⁹ Additionally, it is expensive and may not be widely available: in the UK, botulinum toxin is funded for chronic migraine after failure of at least three other preventative treatments; however, it is not funded for VM. A single-centre analysis of CGRP inhibitors (not included in this review due to not meeting inclusion criteria) found that 60% of patients with VM retrospectively reported improvement in vestibular symptoms.95 While there is insufficient evidence to recommend CGRP inhibitors for VM, these may become an option in the future, and the results of a clinical trial comparing galcanezumab to placebo⁹⁶ are eagerly awaited. We do not recommend acetazolamide because it is not a standard migraine treatment and is generally poorly tolerated,^{44,65} and we do not recommend metoprolol due to the lack of demonstrable benefit against a placebo.46

It is also important to consider non-pharmacological approaches to VM. Migraine is commonly associated with triggers including stress, fatigue and fasting^{77,97} and it is our experience that similar triggers occur in VM. In addition to the evidence from other

types of migraine,⁹⁸ there is now some evidence that lifestyle intervention may be beneficial in VM,⁷⁸ and advice about sleep, exercise, stress and avoidance of fasting seems appropriate regardless of whether patients are on pharmacological treatment. Some patients may also find benefit by avoiding potential dietary triggers such as caffeine, nitrates, monosodium glutamate (MSG) and artificial sweeteners.⁷⁸ Vestibular rehabilitation is beneficial at least in some patients, safe, and alone or in combination with drug treatment may be better than pharmacological treatment alone for reduction of dizziness and increasing confidence.⁷⁰ Due to lack of availability in some centres and high dropout rates it is best reserved for patients with high frequency of attacks despite optimal pharmacological therapy, associated avoidance behaviours and significant impact on social and emotional well-being.

The design of future clinical trials

There is a pressing clinical need for high-quality studies into the treatment of vestibular migraine in adults, but also in children. Such studies should ideally be double-blind, placebo-controlled RCTs with pre-published protocols, a set of validated patient-centred outcome measures and adhering to Consolidated Standards of Reporting Trials (CONSORT) guidelines. As such studies represent considerable expense, it is proposed that studies investigating the treatment of other types of migraine might be designed to include a subgroup of patients with vestibular migraine. Power calculations are imperative to prevent further studies being unable to draw conclusions due to being underpowered. We identified five ongoing studies into VM prophylaxis, which are detailed in Supplementary Material.

Current validated measures for vestibular symptoms/disability include the VSS,⁹⁹ DHI,¹⁰⁰ ABC,¹⁰¹ VADL,¹⁰² vestibular rehabilitation benefit questionnaire (VRBQ)¹⁰³ and SF-36.¹⁰⁴ Although subtle ocular motor abnormalities have been reported in up to two-thirds of patients interictally^{7,14-17} and abnormal vestibular function tests in 10-20% of patients,^{7,10,105} these are not reliably present in VM and are unlikely to be useful outcome measures. More recently, a 'proinflammatory signature' involving interleukin-1-beta (IL-1β), C-C motif chemokine ligand-3 (CCL3), C-C motif chemokine ligand-22 (CCL22) and C-X-C motif chemokine-1 (CXCL1) has been proposed to help differentiate VM from Ménière's disease¹⁰⁶: if it could be shown that treatment of symptoms corresponds with downregulation of this inflammatory cascade this may offer another outcome measure. However, comorbidities frequently present in patients with VM have been associated with systemic inflammation, including diabetes mellitus, obesity and depression,^{107–109} and another study found that VM patients did not have higher cytokine levels than healthy controls.¹¹⁰ Perhaps most importantly, outcome measures should reflect as closely as possible the primary goal of treatment, in this case the resolution of patient symptoms.

Conclusions

The overall evidence base for VM treatment in adults is low quality. Nevertheless, we have provided practical treatment recommendations based on the available evidence and our experience, which should be of use to clinicians treating patients with VM. Treatments not investigated by the studies covered in this review but widely used for the treatment of migraine and headache and worthy of investigation include candesartan, greater occipital nerve block, acupuncture and CGRP inhibitors. Future work might also consider the pathophysiology of vestibular migraine, and in particular whether the headaches and episodes of vertigo are caused by the same processes and whether different clinical or pathological subtypes of VM can be identified that might show differential responses to treatment. For example, while we would argue that vestibular rehabilitation is more likely to benefit those with chronic symptoms, studies exploring the role of vestibular rehabilitation in the early stages of VM are lacking. Finally, the substantial psychological burden associated with chronic vestibular disorders along with the putative role of stress as an attack trigger in VM demands consideration of psychological intervention combined with pharmacological strategies, although in the United Kingdom such resources are often lacking. With better understanding of the pathophysiology of vestibular migraine and welldesigned clinical trials, better strategies for its treatment may emerge.

Acknowledgements

We wish to acknowledge Kate Brunskill of the Queen Square Library who assisted with the search and Amanda Male, vestibular physiotherapist, who helped to write the Physical Therapy section.

Funding

No funding was received towards this work. D.K. is supported by the National Institute for Health Research University College London Hospitals Biomedical Research Centre.

Competing interests

The authors report no competing interests.

Supplementary material

Supplementary material is available at Brain online.

References

- 1. Boenheim F. Über familiäre Hemicrania vestibularis. Neurol Centralbl. 1917;36:226–229.
- Dieterich M, Obermann M, Celebisoy N. Vestibular migraine: The most frequent entity of episodic vertigo. J Neurol. 2016;263-(Suppl 1):S82–S89.
- Formeister EJ, Rizk HG, Kohn MA, Sharon JD. The epidemiology of vestibular migraine: A population-based survey study. Otol Neurotol. 2018;39:1037–1044.
- 4. Neuhauser H, Leopold M, von Brevern M, Arnold G, Lempert T. The interrelations of migraine, vertigo, and migrainous vertigo. *Neurology*. 2001;56:436–441.
- 5. Cho S-J, Kim B-K, Kim B-S, *et al*. Vestibular migraine in multicenter neurology clinics according to the appendix criteria in the third beta edition of the International Classification of Headache Disorders. *Cephalalgia*. 2016;36:454–462.
- 6. Lempert T, Olesen J, Furman J, et al. Vestibular migraine: Diagnostic criteria. J Vestib Res. 2012;22:167–172.
- Young AS, Nham B, Bradshaw AP, et al. Clinical, oculographic, and vestibular test characteristics of vestibular migraine. *Cephalalgia*. 2021;41:1039–1052.
- 8. Neff BA, Staab JP, Eggers SD, et al. Auditory and vestibular symptoms and chronic subjective dizziness in patients with

Ménière's disease, vestibular migraine, and Ménière's disease with concomitant vestibular migraine. *Otol Neurotol*. 2012;33: 1235–1244.

- 9. Radtke A, Neuhauser H, von Brevern M, Hottenrott T, Lempert T. Vestibular migraine—Validity of clinical diagnostic criteria. *Cephalalgia*. 2011;31:906–913.
- von Brevern M, Zeise D, Neuhauser H, Clarke AH, Lempert T. Acute migrainous vertigo: Clinical and oculographic findings. Brain. 2005;128(Pt 2):365–374.
- Polensek SH, Tusa RJ. Nystagmus during attacks of vestibular migraine: An aid in diagnosis. Audiol Neurootol. 2010;15:241– 246.
- El-Badry MM, Samy H, Kabel AM, Rafat FM, Sanyelbhaa H. Clinical criteria of positional vertical nystagmus in vestibular migraine. Acta Oto-Laryngologica. 2017;137:720–722.
- 13. Beh SC. Horizontal direction-changing positional nystagmus and vertigo: A case of vestibular migraine masquerading as horizontal canal BPPV. *Headache*. 2018;58:1113–1117.
- 14. Dieterich M, Brandt T. Episodic vertigo related to migraine (90 cases): Vestibular migraine? *J Neurol*. 1999;246:883–892.
- Radtke A, von Brevern M, Neuhauser H, Hottenrott T, Lempert T. Vestibular migraine: Long-term follow-up of clinical symptoms and vestibulo-cochlear findings. *Neurology*. 2012;79:1607–1614.
- Çelebisoy N, Gökçay F, şirin H, Biçak N. Migrainous vertigo: Clinical, oculographic and posturographic findings. Cephalalgia. 2008;28:72–77.
- Boldingh MI, Ljostad U, Mygland A, Monstad P. Comparison of interictal vestibular function in vestibular migraine vs migraine without vertigo. *Headache*. 2013;53:1123–1133.
- Baier B, Stieber N, Dieterich M. Vestibular-evoked myogenic potentials in vestibular migraine. J Neurol. 2009;256:1447–1454.
- Özçelik P, Koçoğlu K, Öztürk V, Keskinoğlu P, Akdal G. Characteristic differences between vestibular migraine and migraine only patients. J Neurol. 2022;269:336–341.
- 20. Paz-Tamayo A, Perez-Carpena P, Lopez-Escamez JA. Systematic review of prevalence studies and familial aggregation in vestibular migraine. Front Genet. 2020;11:954.
- 21. Oh AK, Lee H, Jen JC, Corona S, Jacobson KM, Baloh RW. Familial benign recurrent vertigo. *Am J Med Genet*. 2001;100:287–291.
- Bahmad F J, DePalma SR, Merchant SN, et al. Locus for familial migrainous vertigo disease maps to chromosome 5q35. Ann Otol Rhinol Laryngol. 2009;118:670–676.
- Lee H, Jen JC, Cha Y-H, Nelson SF, Baloh RW. Phenotypic and genetic analysis of a large family with migraine-associated vertigo. *Headache*. 2008;48:1460–1467.
- Lee H, Jen JC, Wang H, et al. A genome-wide linkage scan of familial benign recurrent vertigo: Linkage to 22q12 with evidence of heterogeneity. Hum Mol Genet. 2006;15:251–258.
- Chu C-H, Liu C-J, Fuh J-L, Shiao A-S, Chen T-J, Wang S-J. Migraine is a risk factor for sudden sensorineural hearing loss: A nationwide population-based study. *Cephalalgia*. 2013; 33:80–86.
- 26. Guidetti D, Rota E, Morelli N, Immovilli P. Migraine and stroke: "vascular" comorbidity. Front Neurol. 2014;5:193.
- 27. Kruit MC, van Buchem MA, Launer LJ, Terwindt GM, Ferrari MD. Migraine is associated with an increased risk of deep white matter lesions, subclinical posterior circulation infarcts and brain iron accumulation: The population-based MRI CAMERA study. Cephalalgia. 2010;30:129–136.
- Espinosa-Sanchez JM, Lopez-Escamez JA. New insights into pathophysiology of vestibular migraine. Front Neurol. 2015;6: 12.
- Shin JH, Kim YK, Kim H-J, Kim J-S. Altered brain metabolism in vestibular migraine: Comparison of interictal and ictal findings. Cephalalgia. 2014;34:58–67.

- Obermann M, Wurthmann S, Steinberg BS, Theysohn N, Diener HC, Naegel S. Central vestibular system modulation in vestibular migraine. *Cephalalgia*. 2014;34:1053–1061.
- Ahmed F, Bahra A, Tyagi A, Weatherby S, for the British Association for the Study of Headache. National Headache Management System for Adults 2019. Accessed on 13 March 2022. https://www.bash.org.uk/guidelines/.
- Linde K, Allais G, Brinkhaus B, et al. Acupuncture for the prevention of episodic migraine. Cochrane Database Syst Rev. 2016;2016:Cd001218.
- Fernández M M, Birdi JS, Irving GJ, Murdin L, Kivekäs I, Strupp M. Pharmacological agents for the prevention of vestibular migraine. Cochrane Database Syst Rev. 2015;2015:Cd010600.
- Byun YJ, Levy DA, Nguyen SA, Brennan E, Rizk HG. Treatment of vestibular migraine: A systematic review and meta-analysis. Laryngoscope. 2021;131:186–194.
- Neuhauser H, Radtke A, von Brevern M, Lempert T. Zolmitriptan for treatment of migrainous vertigo: A pilot randomized placebo-controlled trial. Neurology. 2003;60:882–883.
- Baloh RW. Rizatriptan for episodic dizziness in vestibular migraine. ClinicalTrials.gov identifier: NCT02447991. Updated 4 November 2021. Accessed on 7 January 2022. https:// clinicaltrials.gov/ct2/show/study/NCT02447991.
- Halker Singh RB, Ailani J, Robbins MS. Neuromodulation for the acute and preventive therapy of Migraine and Cluster Headache. *Headache*. 2019;59(Suppl 2):33–49.
- Beh SC, Friedman DI. Acute vestibular migraine treatment with noninvasive vagus nerve stimulation. Neurology. 2019; 93:e1715–e1719.
- Beh SC. External trigeminal nerve stimulation: Potential rescue treatment for acute vestibular migraine. J Neurol Sci. 2020;408:116550.
- National Institute for Health and Care Excellence. GammaCore for cluster headache (NICE guideline MTG46). Accessed on 17 December 2021. https://www.nice.org.uk/guidance/mtg46.
- Sprenger T, Viana M, Tassorelli C. Current prophylactic medications for migraine and their potential mechanisms of action. *Neurotherapeutics*. 2018;15:313–323.
- 42. Celik O, Tanyeri Toker G, Eskiizmir G, Incesulu A, Sahin Suyur N. The effectiveness of medical prophylactic treatment on vestibular migraine and its effect on the quality of life. J Int Adv Otol. 2020;16:28–33.
- Salviz M, Yuce T, Acar H, Karatas A, Acikalin RM. Propranolol and venlafaxine for vestibular migraine prophylaxis: A randomized controlled trial. *Laryngoscope*. 2016;126:169–174.
- 44. Dominguez-Duran E, Montilla-Ibanez MA, Alvarez-Morujo de Sande MG, et al. Analysis of the effectiveness of the prophylaxis of vestibular migraine depending on the diagnostic category and the prescribed drug. Eur Arch Otorhinolaryngol. 2020;277: 1013–1021.
- Salmito MC, Duarte JA, Morganti LOG, et al. Prophylactic treatment of vestibular migraine. Braz J Otorhinolaryngol. 2017;83: 404–410.
- 46. Bayer O, Adrion C, Al Tawil A, Mansmann U, Strupp M, PROVEMIG Investigators. Results and lessons learnt from a randomized controlled trial: Prophylactic treatment of vestibular migraine with metoprolol (PROVEMIG). Trials. 2019;20:813.
- Louis P. A double-blind placebo-controlled prophylactic study of flunarizine (Sibelium) in migraine. *Headache*. 1981;21:235–239.
- Dyhrfjeld-Johnsen J, Attali P. Management of peripheral vertigo with antihistamines: New options on the horizon. Br J Clin Pharmacol. 2019;85:2255–2263.
- Brücke T, Wöber C, Podreka I, et al. D2 receptor blockade by flunarizine and cinnarizine explains extrapyramidal side effects. A SPECT study. J Cereb Blood Flow Metab. 1995;15:513–518.

- 50. Ishii M, Kobayashi S, Ohkura M, Yamamoto R, Shimizu S, Kiuchi Y. Inhibitory effect of lomerizine, a prophylactic drug for migraines, on serotonin-induced contraction of the basilar artery. J Pharmacol Sci. 2009;111:221–225.
- Markley HG. Verapamil and migraine prophylaxis: Mechanisms and efficacy. Am J Med. 1991;90(Suppl 1):S48–S53.
- Iwasaki S, Ushio M, Chihara Y, Ito K, Sugasawa K, Murofushi T. Migraine-associated vertigo: Clinical characteristics of Japanese patients and effect of lomerizine, a calcium channel antagonist. Acta Otolaryngol Suppl. 2007;559:45–49.
- 53. Taghdiri F, Togha M, Razeghi Jahromi S, Refaeian F. Cinnarizine for the prophylaxis of migraine associated vertigo: A retrospective study. *Springerplus*. 2014;3:231.
- Teggi R, Colombo B, Gatti O, Comi G, Bussi M. Fixed combination of cinnarizine and dimenhydrinate in the prophylactic therapy of vestibular migraine: An observational study. *Neurol Sci.* 2015;36:1869–1873.
- Schmidt R, Oestreich W. Flunarizine in the treatment of vestibular vertigo: Experimental and clinical data. J Cardiovasc Pharmacol. 1991;18(Suppl 8):S27–S30.
- Lepcha A, Amalanathan S, Augustine AM, Tyagi AK, Balraj A. Flunarizine in the prophylaxis of migrainous vertigo: A randomized controlled trial. Eur Arch Otorhinolaryngol. 2014;271: 2931–2936.
- Liu F, Ma T, Che X, Wang Q, Yu S. The efficacy of venlafaxine, flunarizine, and valproic acid in the prophylaxis of vestibular migraine. Front Neurol. 2017;8:524.
- Dornhoffer JR, Liu YF, Donaldson L, Rizk HG. Factors implicated in response to treatment/prognosis of vestibular migraine. Eur Arch Otorhinolaryngol. 2021;278:57–66.
- 59. Smeralda CL, Gigli GL, Janes F, Valente M. May lamotrigine be an alternative to topiramate in the prevention of migraine with aura? Results of a retrospective study. *BMJ Neurol Open*. 2020;2:e000059.
- 60. Bisdorff AR. Treatment of migraine related vertigo with lamotrigine an observational study. Bull Soc Sci Med Grand Duche Luxemb. 2004;2:103–108.
- Linde M, Mulleners WM, Chronicle EP, McCrory DC. Valproate (valproic acid or sodium valproate or a combination of the two) for the prophylaxis of episodic migraine in adults. *Cochrane Database Syst Rev.* 2013;6:CD010611.
- 62. Morrell MJ. Reproductive and metabolic disorders in women with epilepsy. *Epilepsia*. 2003;44(Suppl 4):11–20.
- 63. Gode S, Celebisoy N, Kirazli T, et al. Clinical assessment of topiramate therapy in patients with migrainous vertigo. *Headache*. 2010;50:77–84.
- 64. Di Stefano V, Rispoli MG, Pellegrino N, et al. Diagnostic and therapeutic aspects of hemiplegic migraine. *J Neurol Neurosurg Psychiatry*. 2020;91:764–771.
- 65. Celebisoy N, Gokcay F, Karahan C, *et al*. Acetazolamide in vestibular migraine prophylaxis: A retrospective study. *Eur Arch* Otorhinolaryngol. 2016;273:2947–2951.
- 66. Campagne DM. Venlafaxine and serious withdrawal symptoms: Warning to drivers. *MedGenMed*. 2005;7:22.
- 67. Herd CP, Tomlinson CL, Rick C, et al. Cochrane systematic review and meta-analysis of botulinum toxin for the prevention of migraine. *BMJ Open*. 2019;9:e027953.
- Surmeli R, Habeşoğlu TE. A new treatment option for vestibular migraine: Onabotulinum toxin type A. Istanbul Med J. 2020; 21:177–181.
- 69. Görür K, Gür H, Ismi O, Özcan C, Vayisoğlu Y. The effectiveness of propranolol, flunarizine, amitriptyline and botulinum toxin in vestibular migraine complaints and prophylaxis: A nonrandomized controlled study. Braz J Otorhinolaryngol. Published online 7 March 2021. doi:10.1016/j.bjorl.2021.02.005

- 70. Aydin I, Gökçay F, Karapolat H, *et al.* Effects of vestibular rehabilitation and pharmacological therapy in patients with vestibular migraine. *Neurol Sci Neurophysiol.* 2020;37:110–117.
- Vitkovic J, Winoto A, Rance G, Dowell R, Paine M. Vestibular rehabilitation outcomes in patients with and without vestibular migraine. J Neurol. 2013;260:3039–3048.
- 72. Sugaya N, Arai M, Goto F. Is the headache in patients with vestibular migraine attenuated by vestibular rehabilitation? Front Neurol. 2017;8:124.
- Lee Y-Y, Yang Y-P, Huang P-I, et al. Exercise suppresses COX-2 pro-inflammatory pathway in vestibular migraine. Brain Res Bull. 2015;116:98–105.
- 74. Liu L, Hu X, Zhang Y, et al. Effect of vestibular rehabilitation on spontaneous brain activity in patients with vestibular migraine: A resting-state functional magnetic resonance imaging study. Front Hum Neurosci. 2020;14:227.
- Koc A, Cevizci Akkılıc E. Effects of vestibular rehabilitation in the management of patients with and without vestibular migraine. Braz J Otorhinolaryngol. Published online 25 October 2021. doi:10.1016/j.bjorl.2021.07.011
- Pavlou M, Bronstein AM, Davies RA. Randomized trial of supervised versus unsupervised optokinetic exercise in persons with peripheral vestibular disorders. Neurorehabil Neural Repair. 2013;27:208–218.
- 77. Marmura MJ. Triggers, protectors, and predictors in episodic migraine. *Curr Pain Headache Rep.* 2018;22:81.
- Roberts RA, Watford KE, Picou EM, Hatton K, Trone TH, Brignola EY. Effects of lifestyle modification on vestibular migraine. Otol Neurotol. 2021;42:e1537–e1543.
- 79. National Institute for Health and Care Excellence. Nausea and labyrinth disorders. Accessed on 30 January 2022. https://bnf. nice.org.uk/treatment-summary/nausea-and-labyrinthdisorders. html.
- 80. Tusa RJ. Dizziness. Med Clin North Am. 2009;93:263-271, vii.
- Ailani J, Burch RC, Robbins MS, Board of Directors of the American Headache Society. The American Headache Society Consensus Statement: Update on integrating new migraine treatments into clinical practice. *Headache*. 2021;61:1021–1039.
- Johnson GD. Medical management of migraine-related dizziness and vertigo. Laryngoscope. 1998;108(1 Pt 2):1–28.
- Rashid SMU, Sumaria S, Koohi N, Arshad Q, Kaski D. Patient experience of flunarizine for vestibular migraine: Single centre observational study. Brain Sci. 2022;12:415.
- Lin W, Lin C-L, Hsu CY, Wei C-Y. Flunarizine induced Parkinsonism in migraine group: A nationwide populationbased study. Front Pharmacol. 2019;10:1495.
- Reploeg MD, Goebel JA. Migraine-associated dizziness: Patient characteristics and management options. Otol Neurotol. 2002; 23:364–371.
- Mikulec AA, Faraji F, Kinsella LJ. Evaluation of the efficacy of caffeine cessation, nortriptyline, and topiramate therapy in vestibular migraine and complex dizziness of unknown etiology. Am J Otolaryngol. 2012;33:121–127.
- Andersohn F, Schade R, Willich SN, Garbe E. Use of antiepileptic drugs in epilepsy and the risk of self-harm or suicidal behavior. *Neurology*. 2010;75:335–340.
- Fabre LF, Putman HP. An ascending single-dose tolerance study of Wy-45,030, a bicyclic antidepressant, in healthy men. Curr Therap Res. 1987;42:901–909.
- Thase ME. Effects of venlafaxine on blood pressure: A meta-analysis of original data from 3744 depressed patients. *J Clin Psychiatry*. 1998;59:502–508.

- 90. Edvardsson B. Venlafaxine as single therapy associated with hypertensive encephalopathy. *Springerplus*. 2015;4:97.
- 91. Schoenen J, Jacquy J, Lenaerts M. Effectiveness of high-dose riboflavin in migraine prophylaxis. A randomized controlled trial. *Neurology*. 1998;50:466–470.
- Stovner LJ, Linde M, Gravdahl GB, et al. A comparative study of candesartan versus propranolol for migraine prophylaxis: A randomised, triple-blind, placebo-controlled, double crossover study. *Cephalalgia*. 2014;34:523–532.
- Köseoglu E, Talaslioglu A, Gönül AS, Kula M. The effects of magnesium prophylaxis in migraine without aura. Magnes Res. 2008;21:101–108.
- 94. Sándor PS, Di Clemente L, Coppola G, et al. Efficacy of coenzyme Q10 in migraine prophylaxis: A randomized controlled trial. *Neurology*. 2005;64:713–715.
- 95. Hoskin JL, Fife TD. New anti-CGRP medications in the treatment of vestibular migraine. Front Neurol. 2022;12:799002.
- 96. Sharon JD, Chae R. Galcanezumab for vestibular migraine. ClinicalTrials.gov identifier: NCT04417361. Updated 21 December 2020. Accessed on 5 January 2022. https:// clinicaltrials.gov/ct2/show/NCT04417361.
- Robblee J, Starling AJ. SEEDS for success: Lifestyle management in migraine. Cleveland Clinic J Med. 2019;86:741–749.
- Woldeamanuel YW, Cowan RP. The impact of regular lifestyle behavior in migraine: A prevalence case-referent study. J Neurol. 2016;263:669–676.
- Yardley L, Masson E, Verschuur C, Haacke N, Luxon L. Symptoms, anxiety and handicap in dizzy patients: Development of the vertigo symptom scale. J Psychosom Res. 1992;36:731–741.
- Jacobson GP, Newman CW. The development of the Dizziness Handicap Inventory. Arch Otolaryngol Head Neck Surg. 1990;116: 424–427.
- 101. Whitney SL, Hudak MT, Marchetti GF. The activities-specific balance confidence scale and the dizziness handicap inventory: A comparison. J Vestib Res. 1999;9:253–259.
- 102. Cohen HS, Kimball KT. Development of the vestibular disorders activities of daily living scale. Arch Otolaryngol Head Neck Surg. 2000;126:881–887.
- 103. Morris AE, Lutman ME, Yardley L. Measuring outcome from vestibular rehabilitation, part II: Refinement and validation of a new self-report measure. Int J Audiol. 2009;48: 24–37.
- Fielder H, Denholm SW, Lyons RA, Fielder CP. Measurement of health status in patients with vertigo. Clin Otolaryngol Allied Sci. 1996;21:124–126.
- Cass SP, Furman JM, Ankerstjerne K, Balaban C, Yetiser S, Aydogan B. Migraine-related vestibulopathy. Ann Otol Rhinol Laryngol. 1997;106:182–189.
- 106. Flook M, Frejo L, Gallego-Martinez A, et al. Differential proinflammatory signature in vestibular migraine and meniere disease. Front Immunol. 2019;10:1229.
- 107. Dandona P, Aljada A, Bandyopadhyay A. Inflammation: The link between insulin resistance, obesity and diabetes. Trends Immunol. 2004;25:4–7.
- 108. Hukshorn CJ, Lindeman JHN, Toet KH, et al. Leptin and the proinflammatory state associated with human obesity. J Clin Endocrinol Metab. 2004;89:1773–1778.
- 109. Zunszain PA, Hepgul N, Pariante CM. Inflammation and depression. Curr Top Behav Neurosci. 2013;14:135–151.
- Karaaslan Z, Özçelik P, Ulukan Ç, et al. Plasma levels of inflammatory mediators in vestibular migraine. Int J Neurosci. 2020; 130:330–335.